

Diagnosis

- Clinical spectrum of infection ranges from watery diarrhea with lower abdominal pain, cramping, and nausea (with or without low-grade fevers and leukocytosis) to severe or fulminant colitis
- Case definition: three or more unformed stools in a 24-hour period without an alternative explanation, and positive stool test for *C. difficile*
- Patients with severe disease may have ileus without stool output; these patients generally have colitis on imaging, abdominal pain/distention, and systemic illness
- Nucleic acid tests detect the gene that produces the toxin that causes *C. difficile* infection (CDI) but not the presence of the toxin itself; thus, given that up to 30% of hospitalized patients can be colonized with *C. difficile* but not actively infected, patients with positive nucleic acid tests who do not have symptoms consistent with CDI should not be treated for CDI
- 30% of patients have recurrent CDI within 30 days of treatment (retest to confirm the diagnosis)
- *C. difficile* testing recommendations
 - Do not test formed stool samples
 - Confirm patient has not received a laxative in the previous 48 hours
 - Do not test infants younger than 1 year of age; reasonable to not test infants younger than 2 years of age
 - Do not repeat testing within 7 days

Treatment

- Discontinue antibiotics not used for CDI treatment whenever possible
- If antibiotic therapy is still needed, select the narrowest agent possible and avoid agents with a strong association with CDI (i.e., fluoroquinolones, clindamycin, and third- and fourth-generation cephalosporins)
- Discontinue gastric acid suppression medications whenever possible
- Do not prescribe antimotility agents
- **Nonsevere CDI**
 - Adults: vancomycin (125 mg orally [PO] 4 times a day) or fidaxomicin (200 mg PO 2 times a day) for 10 days
 - Children: metronidazole (7.5 mg/kg/dose PO 4 times a day or vancomycin (10 mg/kg/dose PO 3 times a day; max dose 500 mg/dose) for 10 days
- **Severe** (WBC $\geq 15,000$ cells/mL and/or serum creatinine ≥ 1.5 mg/dL associated with CDI) or **fulminant CDI** (hypotension, intestinal perforation, toxic megacolon)
 - Obtain abdominal imaging and prompt surgical consultation
 - Adults: vancomycin 125 mg PO/nasogastric tube (NG) 4 times a day for severe colitis; vancomycin 500 mg PO/NG 4 times per day for fulminant colitis for 10 days
 - Children: vancomycin 10 mg/kg/dose PO/NG 4 times a day (max 500 mg/dose) for severe or fulminant colitis for 10 days
 - If ileus present, vancomycin can also be administered via rectum as a retention enema, along with metronidazole intravenously for 10 days

References

Abbett SK, Yokoe DS, Lipsitz ST, et al. Proposed checklist of hospital interventions to decrease the incidence of healthcare-associated *Clostridium difficile* Infection. *Infect Control Hosp Epidemiol* 2009 Nov;30(11):1062-9. PMID: 19751156.

Brown KA, Khanafer N, Daneman N, et al. Meta-analysis of antibiotics and the risk of community-associated *Clostridium difficile* infection. *Antimicrob Agents Chemother*. 2013 May;57(5):2326-32. PMID: 23478961.

Buckel WR, Avdic E, Carroll KC, et al. Gut check: *Clostridium difficile* testing and Treatment in the molecular testing era. *Infect Control Hosp Epidemiol*. 2015 Feb;36(2):217–21. PMID: 25633006.

Freedberg DE, Lamouse-smith ES, Lightdale JR, et al. Use of acid suppression medication is associated with risk for *C. difficile* infection in infants and children: a population-based study. *Clin Infect Dis*. 2015 Sep 15;61(6):912-7. PMID: 26060292.

Kwok CS, Arthur AK, Anibueze CL, et al. Risk of *Clostridium difficile* infection with acid suppressing drugs and antibiotics: meta-analysis. *Am J Gastroenterol*. 2014 Jan;109(1):144. PMID: 22525304.

Lawes T, Lopez-Lozano JM, Nebot, et al. Effect of a national 4C antibiotic stewardship intervention on the clinical and molecular epidemiology of *Clostridium difficile* infections in a region of Scotland: a non-linear time-series analysis. *Lancet Infect Dis*. 2017;17(2):194-206. PMID: 27825595.

Louie TJ, Miller MA, Mullane KM, et al. Fidaxomicin versus vancomycin for *Clostridium difficile* infection. *New Engl J Med*. 2011 Feb;364(5):422-31. PMID: 21288078.

McDonald LC, Gerding DN, Johnson S, et al. Clinical practice guidelines for *Clostridium difficile* infection in adults and children: 2018 update by the Infectious Diseases Society of America (IDSA) and Society for Healthcare Epidemiology of America (SHEA). *Clin Infect Dis*. 2018 Mar 19;66(7):987-94. PMID: 29562266.

Zar FA, Bakkanagari SR, Moorthi KM, et al. A comparison of vancomycin and metronidazole for the treatment of *Clostridium difficile*-associated diarrhea, stratified by disease severity. *Clin Infect Dis* 2007;45(3): 302-7. PMID: 17599306.